*
»
'
-
N
1
"o
- N
. v - .
.
%
.
, -
:
|
.
i | ]
* -
. A %
N d
A
<7
1
| - N
L
J’ r
" e
| b
; .
l .
|
.
]
.
.
noy
- - ‘

GRASS BAGGER
BG36, BG39, BGA3
Parts Catalog 8-3130

:
o ’
;4

4-91-RP-500-071

ALPHABETICAL INDEX _ '
MODEL BG36 GRASS BAGGER
Page
Entire Parts List . ........ .. fovaen 5
ii
_ MODEL BG39 GRASS BAGGER
" Entire Parts List .. ........... KZ .......... 7
MODEL BG43 GRASS BAGGER
Entire Parts List . ... ... .... AP 9
AIR-ASSIST BLOWER
Entire Parts List . ........... e 11

. AB

A8

A10




| ! R
H ‘ - -
4 * 5
GRASS BAGGER MODEL BG36
. 2
KEY  PART NO. DESCRIPTION
1 35569 SCRER — FL. HD. 1/4"-20 X 5/8"
2 €35570 : COVER .
3 34806 NUT ~ LOCK 1/4"-20 . :
- 35571 SCREW - RD. HD. 1/4"-20 % 5/8"
) 5 35024 NUT - KEPS 1/4"-20
, 6 €35572 Lo HINGE - COVER
. 7 35573 - STRAP - RETAINER
‘ Y 8 C35574 T SUPPORT ASSEMBLY
J 9 C36798 _ . WOT - LOCK 5/16"-1B
10 C34876 _ WASHER - FLAT 11/32"
.1 €35575 LATCH - BAGGER
o 12 C35004 SCEREW -~ HEX. HD. 5/16"-18 X 1/2"
13 €35290 NUT - KEPS, NO. 10-24
14 C35576 WASHER - FLAT 13/64"
15 35577 SCREEN
_ 16 .€35578 WASHER - ELAT 9/32"
17 €35579 GROMMET - RUBRER
- . . 18 - 35380 TUBE ASSEMBLY - UPPER
v S 5 ', €35581 BAG .
20 " £35582 : _ WASHER - FLAT 5/16"
21 " €35132 SCREW — HKEX. HD. 1/4"-20 ¥ 3/4"
22 €35583 CHUTE ~ TRANSITION
23 C34848 : SCREW - TAPPING 5/16"-18 X 1/2"
24 C35584 . LEVER-- LATCH .
26 35586 GRIP
27 35587 SCREW - HEX. HD. 5/16"-18 X 5/8"
28 €35588 SUPPORT - LOWER
29 €35589 TANK - WEIGHT
- 30 €35590 . BRACKET - WEIGHT ;
31 €35591 , PLUG - WEIGHT TANK
2 C34858 NUT - FLANGE 5/16"-18 L ‘
33 C34802 SCREW — HEX. HP. 5/16"-18 ¥ 1*

Ref. belt guida and keps nuts
on mower main frame ‘-’ B

Raf. chute dalisctor
bracket on mowar dack

ﬂ “ ~ Printed in U.S.A. - April 1991




T

W

KEY
!
2 .
3
4
5
6
7
8

g

10

11

- 12
13

14

. 15
16

- ' 17

.18

) 19

. ] 20
: 21

K 22

’ 23

24

25

Q 26

27

28

29

'30

‘GRASS BAGGER MODEL BG39 :

:

PART HO.
€35569
C35575
(35295
C35570
€35626
C34806
C35571
C€35024
C35627
€35573
35628
C34798
35629

35290 .

C348B06
.G35577
35578
G35579
C35630
035581
G353582
35132
C35583
(034848
€35584
C35613
C35586
C35124
C34879
€35072

DESCRIPTION

SCREW - FL. HD., NO. 10-24 X 5/8"

LATCH ~ BAGGER . —__ .

SCREW - HEX. HD. 5/16"-18 ¥ 5/8"

COVER

BRACEET — SUPPORT MOUNT, L.H.

NUT — LOCK L/4%-20

SCREW - RD. HD. 174"-20 X 5/8%

HUT — KEPS L/4"-20

HINGE - COVER

STRAP - RETAINING .

SUPPORT ASSEMBLY .- -
NUT - LOCK 5/16"-18 i " ’
BRACKET - SUPPORT HOUNT R.H. .
NUT - KEPS, NO, L0O-24 -
WASHER - FLAT 13/64" L
SCREEN

WASHER — FLAT 9/32¢ , - ‘
GROHMET - RUBBER ' i
TURE ASSEMBLY - UPPER b

BAG

WASHER - FLAT 5/16"

SCREW - HEX. HD. 1/4"-20 X 3/4":

CHUTE - TRANSITION - -

SCREW - TAPPING 5/16"-18 X 1/2"

LEVER - LATCH

DECAL - TRANSITION CHUTE \%%
T4B

SCREW - HEX. HD. 5/16"-18 ¥ 1"

HASHER - FLAT 11/32"

« NUT - FLANGE LOCK 5/16"-18

1

|

April 1991




24 . 40 INCH

\-@ALL-WHEEL STEERING
- -5

43

42 AND 43 INCH

HYDROSTATIC DRIVE

@I LR

-]

10
11
12
13
14
15
16
17
18
19
—- - 20
21
24
25
.26
27
28
29
Klnj
T 31
32
33
34
35
36
37
38
33
40
41
42
43
44
45

a

EY

&

PART HO.

*

—

Printed in U.5.A.

C€35593
C35594
35595
C35112
35596

C35571 .

C35597
C34808
C€35598
C35599

€35600 ;
35601/
35602
€35603
34806
35604
C35605
€35606
C35607
35609
£34798

c35611 .

€35612
C35613
C35614

Ca5615 .

35586 -
C35616

C35617 |

35618
35619
34833
C34802
C34876
C35584
C35024
C35620
35621
C35622
C35623
C35624
€35625

GRASS BAGGER MODEL BG4

/ -

#/ DESCRIPTION . .
/ ; LID - GRASS CATCHER d
/ ;ROD - PIVOT ‘

/ ,PIN - COTTER .062" DIA. X 3/&"
O . WASHBR - FLAT 9/32" ;
: . BAFFLE - GRASS CATCHER
; SCREW - 1/4" X 5/8"
y COVER - GRASS CATCHER
/ SCREW - TAPPING 1/4"-20 X 3/4"
s SUPPORT - GRASS CATCHER o

i - - PIN - CLEVIS 1-3/4"
034822 /

PIN - COTTER .091" DIA. X 1-5/8"
. ROD - SUPPORT
BRACKET ASSEHBLY-- R.H.
BRECKET ASSEMBLY - L.H.
STRAP - ROLD DORN
HUT - LOCK 1/4"-20 ' .
SCREW — TAPPING 17%*20 X 1-1/2"
SPACER
SCREEN
BAG - GRASS CATCHER
CHUTE - LOWER -
NUT - LOCK 5/16"-18 .
DECAL - FULL INDICATOR
CHUTE — UPPER
K DECAL — DANGER )
/ SCRER - HEX. HD. 1/4"-20 % 3/4"
' LATCH - LEVER
TAB - PLASTIC
SCREW - HEX. AD. 1/4"-20 ¥ 1"
STRAP - RUBBER
SPACER - - — -
BOLT - EYE 5/16"-18 X 2"
HUT - KEPS 5/16"-18
SCRER - HEX. HD. 5/16"-18 % 1"
WASHER - FLAT 11/32"
LEVER ASSEMBLY
NUT - KEPS 1/4"-20
NUT - PUSH
BRACKE? - HOUNTING, L.H.
BRACKET - HOUNTING, R.H. (HYDRO UNIT ONLY)
SCREW - 5/16"-18 ¥ 1"
PLATE - BAGGER BRACKET
WASHER - FLAT 1:/32" (HYDRO UNIT ONLY)

“April 1991




10

. \ - - | - | 11

. P ' ’ AIR-AS/SI'ST BLOWER

®

/
- REF NO PAGE NO DESCRIPTION : / Q1Y
: 1 C34876 . WASHER - .344" X .69 X .065" : 2
: ! 2 C34805 : SCREW - 1/4"-20 X 1/2" ! 1
o . 3 35004 SCREW - 5/16"-18 X 1/2" 1
(&) | 4 C35770 . SCREW - 1/47-20 X .80" 2
= (18) 5 35771 SCREW - 1/4°-20 X 1.25" 1
== @ , 6 35774 BOLT - 5/16"-18 X 1" CARRIAGE ‘ 1
e : 7 34798 . NUT - 5/16"-18 -1
e 8 C34806 . NUT - 1/4°-20 3
S @ : ¢ 9 €35772 SCREW - 1/47-20 X 1.63" 2
10 35006 SCREW - 5/16"~18 X .75" 3.
g . - 11 35307 SCREW — 5/16"-18 X 1.38" 1
: e (21) 1 12 35776 NOT - NO. 10-32 5.
) \5 A 13 C35765 DUCT - AIR 1
/ Aﬁp‘ 14 | 35449 - BRACKET - SUPPORT 1
/ e N @ 15 . €35768 ROD - BRAXE RELEASE (USE WITH 45" DECK) 3
' P/l/ \ 16 35796 ROD - BRAKE RELEASE (USE WITH 39" DECK) 1-
j ’ 17 €35776 BLOWER ASSEMBLY 1
T . 18 €35751 NUT 1
S 19 35752 . WASHER 1
g @ 20 C35054 WASHER : 1
. 21 €35759 SCREN ) ; 2
) @ 22 €35763 . SCREN ' : ‘ 1
W 23 €35749 NUT - | 7
] 2% €35755 INPELLOR 1
S @ 25 (35753 PULLEY - DRIVE 1
) 26 C35756 SHAFT - BLOWER 1
e @ o 27 35754 SPACER 2
D > 0 . 28 €35760 PLATE — BOTTOM : ~ 1
".—f @ .29 €35750 HOUSING - BLOWER 1
ey ; : 30 €35758 BEARING - SHAFT 1
e ‘ - 31 €35757 KEY - WOODRUEF 1 -
T B . 32 £35761 SCREW 7
. P : 33 €35762 WASHER 1
: : : & . » 34 35764 : INLET - AIR 1
& GOW A . @ 35 35767 STOP - LIFT 1
- &0 = 36 C35775 SCREW - NO.10-32 ¥ .5" 5
S @ 37 35773 SPACER - SLEEVE .25" X .47" ¥ .20" 14

Idler Arm
Assembly

Right Hand
Quill Asembly

Grass Chute

Mower Deck

Printed in U.S.A. April 1991

Eoe




12

NUMERICAL INDEX

REF. PART PAGE REF. PART PAGE REF.

FPAGE

PART

-

NO.

NO.

NO.

NO.

NO.

NO.

NO.

NO.

NO.

OLL

t Co., Inc.

.

el

1

quipmen

-

Py
1

Ingerso

-

[ W N \D
YD o

[P R
R ] )

. A . , -
WO O ~ CHNMETNEOROANWWORODMOhANMTO M F N SO MO PG WO SO DM T W
NN NN A NN R A A A At A A NSNS St Nt e N = A NN MmN MmN Mmoo 3 Do

. .
K

/ o<

NN DN A A A A e Al e A A A A e A S
- M e R e L I B R N e N I e B e B B B B B B |

2

-

FOUOOROCOAMNGINCROOO= NN GIINOUN AN IO OO AN IO OO AN TNON OO~ NMFINSNDO AN
OO ODORTAONRONO OO0 O0O =med A A A AN M N NN DN L WY WO WO W00 O s~
5555555555555555666666666666666666665566656666777?7?77??7???777?7?77..
O D WD W DD UL 0T 0D U LD WU WD WD D WD U N U AW DY WD DD D WD LD LD LU OO LD DU o) i LU NN W U IO NN N W AW B D N D n N o
oMM MODMOM M OMo e oo o oo e MEOOMEOM OO OGN eEMOMOOMMMOEmEOTO OO eI Moo e,

MmO mmm
LUULUOLULDLLDLULDLLLLULLLLULDYLLLUULULDULDLLULULDLDUDULVLDLLDLULDOUDLLOLLOULDODL

“

T
P

N MW [Ty =] N NO S (e o) o [ RNl [ el R s — -3 [w] — FINWVUORRODOMOO =0T
9127.33236118813223131213158323&.22211,311112.4&765718121111111112222222
. ~ ~ N

*

|
MO AN AN RO MO A S AP O P P D PN P P o = D WD S A U 0 0 i o B e [Nl o Pa Ve e Tl
- — — — ——t — . — * -
L . ,
- Y

‘. !

- ' L~
COODDENNOOYODDNMODDOWUVN 3O I I I INNTNNCSONNAROROO A~ NMMOFINNDRNEROONO =N m S
OO0 OO0 OO IINARARRARSOOMNMNNUNINANMMOGROO T AW PP PP P PP P P PP PP P s P 0D 00 0 60 0 0 0 @ @
MR OO OO0V ROXNCCEOODOO— - A NNGEM S NN WD NN DWW DI N 0N NN NN W N 0 N LN o

<ttt s e A s R e 3 N S S S U N DD WD W U LD DT LA OO0 O W0 U WY WD LD U U I D WD 0 WD D WD N DU D D DD LN LD WD U WD i '

MM AMEIMNNMMEIMOMOMMEOMNEOMMOOMEINNEOMIIMOMACOMeEMONEOMNOIMeIMMMMmM MMM Moo m
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCECCCCPJCC

%




